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G  INSPECTION CERTIFICATE 2. : 12 -
SeAH Chanqwon Integrated Special Steel Cert No. @ 171020-3013 L s
147 Jeokhycon-ra, Seongsan, Changwon, Qyeongnarm, Koren ] Page (8734)
Steel Grade 1 WNRL4404 Specification :+ EN10216-3 Castomer
Size : QD 26.67 mm X WT 5.56 mm X 6000 mm Edition/A ddenda : 13
Aticle t SEAMLESS STAINLESS STEEL PIPE & TUBE Delivery Condigon  ; SOLUTION TRFATMENT Supplier : HYOSUNG CORP.
COLD ANISHED, PLAIN END Purchase orderNo . PODO208
Heat No, : N1367H Melting Process 2 FAF - VODIAOD - STRAND CASTING REF.CD #1:ANSPECTION STAAIP : [SK], #2:D47T3 3/4" X SCHIGO
YTy Cift : ,
. .,“_....,_n.‘..,,..-..,",___.,.,_-,_,._.,.,.,_.-9’)_‘,".“.(?‘.9”:‘??‘.“.?‘.‘),".(.‘:5”{"2..-.-‘,_.__.,,...__., VPR Nonmetallic Inclusion
Inspection : : : ! : : . : : . : : : : : : : :
Itens C 1 8 !Ma i P 1S LN Cr Mo N : : , ; ‘ : : : : e e O e
: : N ; ! ' : . . h } H i : H ' H A(T) | A(HY B ; B(HY : O Cany : DD pad
Soee, |- : ; : “11000° 16500 2000 | : : : P E oL A
N 00303 10003 2000 500400, 00150113000, 180007 25003000000 1 b 4% v e F . R P S S N A
Ladle 0019 ;0455 { 1563 [00308; 00071 1105916808 ; 2055 | 00442 : : J ; ; : X : 20 v 20 O ;10 0 110 0
Product 0020 ;0458 | 1579 10030900068 11088 16 853! 2055 1 00448 : H N : : H ; ; ; : : : H
T Tensile Test (Wmm?) Haan:é'ss(HRB) Impact Test B Decarburized Layer Grain Micro e
Inspection Size Structure { lrasonic Test
S DD N SRS U e g penn U SR SRR DI oo S = ic.h i O
Jtems YS02% ; YSIO% : IS ¢ EL(%) ) : : : Type i : : DM-T | DM.F EN 150 1050110
S Min, 180+ 225 ¢ 490 40 : : : : : : ‘ : :
S M| SO R R . N0 i e SRR AU SO N S S RSSO NSV DRSO
00001 2650 ¢ 3050 @ 5700 480 : H 710 : : : : : ;
aNGo-2 2500 1 3000 : S700: 480 : : 740 ! ; ! : : : :
P ] z ! i ! S 5 GOOD
: : ; : : : i | ; : ; : :
: - T o T Ren e NO R E T 3 TRCURY CONTAMD »
LotNa Busidie Na. Length(m) Number Tout Weight r\\cxght | Case No. < Remark>> EN “1(1204 Type3 1/ NO REPAIR WELDING. FRLCE FROM MERCURY CONTAMINATION
i of Qt Lenpth thg) (b i FLATTENING TEST GOOD
ATIPHIOO00 ; AT7PTI0000T : 6-6 : 8 : 108 3830 0 690 HAOIZL | FLARING TEST. GOOD
2 : 5 ; EDDY CURRENT TEST GOOD (DINEN 10246-2)
E . . ' H CORROSION TEST. GOOD (DIN EN IS0 3651-2 & ASTM A262 PRACTICE B}
; ; { ; ; EN 10216-5 TC2, ASTM/ASME A312/SA312 1440471 4401/TP3I6L/TP3 G
X E ': ; PED 2014/68/ELF AND AD 2000-WOAV2(WT<S 6}
; : : ; HARDNESS ACCTO NACEMR 017570103 7150 15156 / SIZE TOLERANCE  DA/T3(CFI)
. ; ) ) : MATERIAL IDENTITY TEST(PMI) GOOD. VISUAL & DIMENSION CHECK GOOD
5 ; ; NO RADIOACTIVITY CONTAMINATION
i ; : ; : FHEAT TREATMENT 10307 FOR 10 MIN (WATER COOLING)
§ ? ? f : : i
TOTAL '8 313 690
We hereby cestify that the material described herein has been made in accondance with the rules of the contrct. Certificd by ¢ # .
Our quahity systems certified m accordance with 1SO 9001 2008 by DNV GL. J U’f J A
Muanager of Quality Assurance Team.
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